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Model: Haeher Series 8, 5 and 6 furrow

Ref} part No| Description Former | Weight
no.| number Req]. part no. | kg/part
1 [4511.17.00 |1 |Beam, 5 furrow
la |4511,19.00 (1 |Beam, 6 furrow
2 |4716.37.00 |1 |ldentification plate SX-4 6405.01-2
3 2 | Rivet 4x10 DIN 1476
4 (4511.38.00 |1 |Top link pin Cat. II, [l DTB=171x96
5 [4716.35.00 |1 |R-Clip BTB-4 6416.01-3
6 |4345.13.02 |1 | Cross shaft Cat, Il 4311.07-1
6a (4345,13.01 1 | Cross shaft Catf. Il 4311.33-1
7 [4346.35.00 |3 |Clamp UW 82 4509.08
8 3 | Screw M 16x80 DIN 931-8.8
3 | Nut M 16 DIN 934-8
3 |Springwasher B 16 DIN 127

9 |4343.15.02 |2 |Crank for Cat. Il 4311.34-1
9a | 4343.14,04 |2 | Crank for Cat. Il 4311.07-2
10 | 4343.23.03 |2 | Crank for quick coupling Cat, lil 4311,35-1
11 2 | Roll pin 21x120. +2x 13x60 DIN 1481

4343.15.00 |2 | Crank for cat. Il cpl. Ref No. 9,11

4343.14,00 |2 | Crank for cat. Ill cpl. Ref No. 9a, 11

4343.23.00 |2 %rafnklﬁar quick coupling cpl. Ref No.10, 11

at,

12 | 4511.28.01 |1 |Ratchet quadrant 4508.39
13 1 | Screw M 16x60 DIN 931-8.8
14 3 | Nut M 16 DIN 934-8
15 3 | Lock nut M 16 DIN 936-8
16 |4511.28.05 |1 | Clamp plate 4508.40

4511,28.00 | 1 |Ratchet quadrant cpl. Ref No. 12 - 16
17 1 4511.29.00 | 1 |Support 2503.04-30
18 | 4511.00.09 | 1 |R-Clip BTB-8
19 1 |Chain 2 DIN 5686 0,224 m
20 1 [Plit pin 5x25 DIN 94
21 1 Split pin 8x40 DIN %4
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Model: Haeher Series 8, 2 till 6 furrow

Ref. part NoJ Description Former Weight
no. number Req part no.  kg/part
No. req. per furrow:
22 14511,30.00 1 |Bracket 4508.14-1
23 14511.31.00 |2 |Clamp plate 4505.18-3
24 14511,00.01 |2 |Ball (half) ID-20
25 2 | Screw M 16x130 DIN 931-8.8
2 | Nut M 16 DIN 934-8
2 | Spring washer B 16 DIN 127
26 14511,33.00 |1 |Scraperstalk 4508.14-3
2714511,00.04 |1 |Scraper 4505.19-2
28 2 | Countersunk bolt M 10x40 DIN 608-5.6
2 | Nut M 10 DIN 934-8
2 | Spring washer A 10 DIN 127
29 1 | Split pin 8x50 DIN 94
30 14511,00.02 |1 |Disc leg 4501.14-1
31 14511.07.00 |1 |Plate with screw 4508.43
32 1 | Roll pin 6x30 DIN 1481
33 4 | Nut M 30 DIN 934-8
34 1 | Screw M 30x140 DIN 931-8.8
34d 1 | Screw M 30x180 DIN 931-8.8
35 1 | Bolt M 20x150 DIN 931-8.8
2 | Nut M20 DIN 934-8
36 | 4511.00.03 | 1 | Washer C-212 4505.15-7
3714511,06.00 1 | Eye bolt 4505.15-9
38 2 | Nut M 20 DIN 555
39 ' 4511.27.00 |1 | Rear shaft thrust 4508.23
40 | 4511,22,00 |1 |Thrustwheel bracket 4508.41
41 2 | Bolt M 20x50 DIN. 931-8.8
2 | Nut M20 DIN 934-8
2 | Spring washer B 20 DIN 127
42 1 4511,32,00 |1 Weight 4508.13
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Model:

Haeher Series 8, 2 till 6 furrow

Ref | Part No. Description Design/ Dimensions | Weight
No. | Number Req Stock Number kg/part
No. req. per furrow
1 4507.16-1| 1 Dischead PSG-10
2 1 Bolt DIN 561-8.8 AM 20x80
3 | 6312.04-6| 1 Grease nipple H 1 8xl1
4 | 4507.16-2| 1 Endcap A - 2853
5 1 Bolt DIN 564-5.6 BM 12x35
6 ] Castellated Nut DIN 937-8 M 36x1,5
7 1 Split pin DIN 94 6x 60
8 1 Washer DIN 125 @ 37
2 1 Taper roller bearing 32209 DIN 720
10 1 Circlip DIN 472 85x3
11 1 Taper roller bearing 32212 DIN 720
12 | 4505.21-6| 1 Nilosring 32212 AV I -1192C
13 | 4507.16-4] 1 Seal A - 4647
14 | 4507.16-5| 1 Washer A - 4674
15 | 4507.16-6| 1 Disc hub PSG-2 (1-1181D)
_____ 450716 | 1 | Dischead cpl. Ref No. 1-15| 1-112C¢ | |
16 | 4507.17-1 1 Disc SG-710
16a | 4507.17-2 | 1 Disc SG-660
17 5 C/sunk bolt a. springwasher| DIN 608 -10.9 | M 12x40 01.78
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6 Model: Haeher Series 8, 2 till 6 furrow

Castellated nut M 30x1,5 DIN 937-8

Ref, part No.  Description Former Weight
no., number Req . part no. |kg/part
1 14511,23.07 1 | Compression spindle 4508.42-1
2 |4511.23.01 |2 | Washer C-32 6423.15
3 |4511.23.02 |1 | Compression Spring DF-262 4508.42-2
4 14511.,23.05 |1 | Guide Washer 4508.42-3
5 {4511,23.03 1 | Spring guide 4508.42-4
6 14716.38.00 |1 | Grease nipple H 1 8x1 6312,04-6
7 |4511.23.04 |1 | Adj. ring 4508.42-5
8 2 | Roll pin 10x40 + 6x40 DIN 1481
9 |4511.23.06 |1 | Pin 4504 .22-2
10 2 | Split pin 5x35 DIN 94
4511.23.00 |1 | Compression spindle cpl. Ref No. 1 = 10 4508.42
11 14511.24.00 {1 | Arm 4506.48-1
12 | 4716.38.00 |1 | Grease nipple H 1 8x1 6312,04-6
1314511.25.00 1 | Flange 4508.24-1
14 2 | Screw AM 20x60 DIN 564-8.8
15 2 | Nut M 20 DIN 936-8
16 1 | Bolt M 24x90 DIN 931-8.8
T | Nut M 24 DIN 934-8
1 | Spring washer B 24 DIN 127
174511.21.01 1 | Segment washer EC-2530 4506.48-3
18 1 | Bolt M 20x70 DIN 931-8.8
1 | Nut M 20 DIN 934-8
1 | Spring washer B 20 DIN 127
1914511,26.01 1 | Carrier pin 4508.23-2
20 1 | Roll pin 8x45 DIN 1481
21 | 4511.34.00 1 | Thrustwheel axle 4508.16~-1
22 | 4511.36.09 1 | Seal washer 4508.16-2
23 | 4511,36,08 | 1| Feliring 8x6x242 6414,14-2
24 | 4511,36.07 1 | Nilosring 30208 AK 4311,29-3
25 1| Taper roller bearing 30208 DIN 720 _
26 | 4511.36.05 1 | Hub PWA=-30 4508.16-5
27 14716.38.00 1| Grease nipple H T 8xI 6312.04-6
28 1| Taper roller bearing 30206 DIN 720
29 1
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Ref;

Model: Haeher Series 8, 2 till 6 furrow

No.

Spring washer B 20 DIN 127

part Description Former Weight

no.| number Req| part no. |kg/part
30 1 | Roll pin 6x45 DIN 1481
31| 4511.36.04 | 2 | Seal DW-41 4505.24-2
32|7509.05.02 1 | Wheel disc 4507.21-1
33(4511.36.06 1 | End cap RUA-3I1 4505.24-3
H4 6 | Countersunk bolt M 12x35 DIN 408-5.6

6 | Nut M 12 DIN 555

6 | Spring washer A 12 DIN 127
35|4511.00.05 | 4 | Furrow wheel weight GF-8 4507.21~2
36 4 | Screw M 20x45 DIN 933-8.8

4
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